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M¿ĸterinin Adē/Adresi 

Customer Name/Adress  

: 

 

POLMĶR MADENCĶLĶK SAN. TĶC. LTD.ķTĶ 

Eskiĸehir Yolu 7. Km., K¦TAHYA 

    

Rapor No  

Report No 

: 19198 

   

Numunenin Adē ve Tarifi  

Sample Name and Identity 

: R.N.: 201003840 ï Kayrak Taĸē  

   

Numunenin Kabul Tarihi  

The Date of Sample Receipt  

: 19.04.2019 

   

A­ēklamalar 

Remarks  

:  

   

Deneyin Yapēldēĵē Tarih  

Date of Test  

: 20.04.2019 - 06.05.2019 

   

Deney laboratuvarē olarak faaliyet gºsteren Doĵaltaĸ Analiz Laboratuvarē (DAL), T¦RKAKôtan AB-0384-T dosya 

numarasē ile TS EN 17025:2012 standardēna gºre akredite edilmiĸtir.  T¿rk Akreditasyon Kurumu (T¦RKAK) deney 

raporlarēnēn tanēnērlēĵē konusunda Avrupa Akreditasyon Birliĵi (EA) ile ¢ok Taraflē Anlaĸma ve Uluslararasē 

Laboratuvar Akreditasyon Birliĵi (ILAC) ile karĸēlēklē tanēma anlaĸmasē imzalamēĸtēr. [Natural Stone Analysis 

Labroratory accredited by T¦RKAK under registration number AB-0384-T for TS EN 17025:2012 as test laboratory. Turkish 

Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement 

(MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the 

recognition of test reports.] 

 

Deney ve/veya ºl­¿m sonu­larē, geniĸletilmiĸ ºl­¿m belirsizlikleri (olmasē halinde) ve deney metotlarē bu sertifikanēn 

tamamlayēcē kēsmē olan takip eden sayfalarda verilmiĸtir. [The test and/or measurement results, the uncertainties (if 

applicable) with confidence probability and test methods are given on the following pages which are part of this report.] 

 

M¿h¿r  

Seal 

Tarih 

Date 

Laboratuvar Sorumlusu 

Responsible Person for 

Laboratory 

 

 

¥ĵr. Gºr. Zeyni ARSOY 

Kalite Sorumlusu 

Responsible Person for 

Quality 

 

 

¥ĵr. Gºr. Murat SERT 

DAL ¦st Yºneticisi 

Head of the Laboratory 

  

06.05.2019 

 

  

 

 

Prof. Dr. Bahri ERSOY 
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Numune Adē (Sample Name) : R.N.: 201003840 ï Kayrak Taĸē 

TEST/ANALĶZ 

Test/Analysis 

TEST/ANALĶZ METODU 

Test/Analysis Method 

 

*Gaz Piknometresi Ķle ¥zg¿l Aĵērlēk Tayini 

(Determination Of Specific Gravity Of Solids By Gas Pycnometer) 

 

ASTM D-5550-06:2009 

 

Deney Baĸlama Tarihi  

(Test Starting Date) 
22.04.2019 

Deney Bitiĸ Tarihi  

(Test Finishing Date) 
24.04.2019 

Numune Kurutma Sēcaklēĵē (0C) 

(Sample Drying Temperature) 105 

Numune Miktarē (g)  

(Sample Weight) 42,6625 

¥l­¿mler  

(Measurements) 
¥l­¿m 1 ¥l­¿m 2 ¥l­¿m 3 ¥l­¿m 4 ¥l­¿m 5 ¥l­¿m 6 

¥zg¿l Aĵērlēk (g/cmį) 

(Specific Gravity) 
2,737 2,732 2,734 2,740 2,738 2,734 

Numune Hacmi (cmį)  

(Sample Volume) 
15,585 15,619 15,603 15,569 15,580 15,606 

Ortalama ¥zg¿l Aĵērlēk (g/cmį) 

(Average Specific Gravity) 
2,736 

Standart Sapma 

(Standard Deviation) 
0,003 

Bu raporda (*) ĸeklinde iĸaretlenmiĸ muayene sonu­larē T¦RKAK tarafēndan akreditedir. 

In this report (*) marked test/analysis results accredited by Turkish Accreditation Agency (TURKAK). 

 

Analiz Sorumlusu 

Responsible of Analysis 

 

 

 

Tekniker Mustafa ¢ETĶN  

 
¢evre ķartlarē/Environmental Conditions 

Sēcaklēk/Temperature (oC) : 24,6 

Rutubet/Moisture        (%) : 39,0 

 

 

          Sonu­lar, sadece deneyi yapēlan numuneye aittir. 

          The results belong to the tested sample only. 
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Numune Adē (Sample Name) : R.N.: 201003840 ï Kayrak Taĸē 

TEST/ANALĶZ 

Test/Analysis 

TEST/ANALĶZ METODU 

Test/Analysis Method 

 

*Atmosfer Basēncēnda Su Emme Tayini  

(Determination Of Water Absorption At Atmospheric Pressure) 

 

 

 

TS EN 13755:2014 

Deney Baĸlama Tarihi  

(Test Starting Date) 
26.04.2019 

Deney Bitiĸ Tarihi  

(Test Finishing Date) 
29.04.2019 

Test No (Test Number) Test 1 Test 2 Test 3 Test 4 Test 5 Test 6 

Numune Boyutu (mm) 

(Sample Size) 
50x50x50 50x50x50 50x50x50 50x50x50 50x50x50 50x50x50 

Atmosfer Basēncēnda Su Emme 

(%)  

(Water Absorption At Atmospheric 

Pressure) 

1,09 1,35 1,24 1,06 0,63 0,93 

Ortalama Atmosfer Basēncēnda 

Su Emme (%) 

(Average Water Absorption At 

Atmospheric Pressure) 

1,05 

Standart Sapma 

(Standard Deviation) 
0,25 

 

 

Bu raporda (*) ĸeklinde iĸaretlenmiĸ muayene sonu­larē T¦RKAK tarafēndan akreditedir. 

In this report (*) marked test/analysis results accredited by Turkish Accreditation Agency (TURKAK). 

 

Analiz Sorumlusu 

Responsible of Analysis 

 

 

 

Tekniker Mustafa ¢ETĶN 

 
¢evre ķartlarē/Environmental Conditions 

Sēcaklēk/Temperature (oC) : 25,0 

Rutubet/Moisture        (%) : 36,0 

 

 

          Sonu­lar, sadece deneyi yapēlan numuneye aittir. 

          The results belong to the tested sample only. 
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Numune Adē (Sample Name): R.N.: 201003840 ï Kayrak Taĸē 

                TEST/ANALĶZ 

                  Test/Analysis 

 

TEST/ANALĶZ METODU 

Test/Analysis Method 

*Basēn­ Dayanēmē Tayini  
(Determination Of Compressive Strength) 

 

TS EN 1926:2013 

Deney Baĸlama Tarihi  

(Test Starting Date) 
26.04.2019 

Deney Bitiĸ Tarihi  

(Test Finishing Date) 
29.04.2019 

Test No 

(Test Number) 
Test 1 Test 2 Test 3 Test 4 Test 5 Test 6 Test 7 Test 8 Test 9 Test 10 Test11 Test 12 Test13 Test14 Test 15 

Numune 

Y¿ksekliĵi (mm) 

(Sample Height) 
50,03 51,90 48,83 53,93 52,08 52,15 52,45 51,15 52,43 51,34 51,20 51,40 51,74 51,87 51,89 

Numune Uzunluĵu 

(mm) 

(Sample Length) 
52,26 51,54 50,52 51,77 51,99 52,60 50,50 51,50 51,02 52,70 51,56 51,70 51,42 52,73 52,67 

Numune Geniĸliĵi 

(mm) 

(Sample Width) 
52,27 51,75 52,45 51,90 51,84 52,51 51,87 51,69 51,57 52,41 51,14 51,38 51,47 52,79 52,57 

Kērēlma Y¿k¿ (kN) 

(Breaking Load) 194,3 216,9 148,7 212,4 101,0 158,8 274,9 152,9 142,3 154,7 94,4 158,1 277,3 110,6 138,6 

Basēn­ Dayanēmē 

(MPa) 

(Compressive 

Strength) 

71 81 56 79 37 57 105 57 54 56 36 60 105 40 50 

Ortalama Basēn­ 

Dayanēmē (MPa) 

(Average 

Compressive 

Strength) 

63 

Standart Sapma 

(Standard 

Deviation) 

22 

 

  

Bu raporda (*) ĸeklinde iĸaretlenmiĸ muayene sonu­larē T¦RKAK tarafēndan akreditedir. 

In this report (*) marked test/analysis results accredited by Turkish Accreditation Agency (TURKAK). 

 

 

Analiz Sorumlusu 

Responsible of Analysis 

 

 

 

Tekniker Mustafa ¢ETĶN 

 

¢evre ķartlarē/Environmental Conditions 

Sēcaklēk/Temperature (oC) : 25,1 

Rutubet/Moisture        (%) : 38,0 

 
   Sonu­lar, sadece deneyi yapēlan numuneye aittir. 

   The results belong to the tested sample only. 
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Numune Adē (Sample Name) : R.N.: 201003840 ï Kayrak Taĸē 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

TEST/ANALĶZ 

Test/Analysis 

TEST/ANALĶZ METODU 

Test/Analysis Method 

 

*Sabit Moment Altēnda Eĵilme Dayanēmēnēn Tayini  

(Determination Of Flexural Strength Under Constant Moment) 

TS EN 13161:2014 

 

Deney Baĸlama Tarihi  

(Test Starting Date) 
24.04.2019 

Deney Bitiĸ Tarihi  

(Test Finishing Date) 
25.04.2019 

Test No (Test Number) Test 1 Test 2 Test 3 Test 4 Test 5 Test 6 Test 7 Test 8 Test 9 Test 10 

Numune Geniĸliĵi (mm) 

(Sample Width) 
65,29 57,86 59,00 59,26 61,02 62,32 59,27 58,75 57,06 59,61 

Numune Kalēnlēĵē (mm) 

(Sample Thickness) 
59,92 62,13 61,65 63,52 62,28 61,13 61,89 60,16 60,98 63,63 

Numune Boyu (mm) 

(Sample Length) 
360 360 360 360 360 360 360 360 360 360 

Mesnetler Arasēndaki Mesafe (mm) 

(Distance between lateral supports) 
300 300 300 300 300 300 300 300 300 300 

Diklikten Sapma 

(Deviation from perpendicularity) 
0,9 0,9 0,8 0,8 0,7 0,9 0,9 0,7 0,8 0,7 

Kērēlma Y¿k¿ (kN) 

(Breaking Load) 
12,02 10,42 6,52 11,66 9,59 10,38 6,58 12,10 4,92 12,13 

Eĵilme Dayanēmē (MPa) 

(Flexural Strength) 
16,9 18,0 10,9 18,8 14,9 15,7 10,9 21,0 8,9 19,3 

Ortalama Eĵilme Dayanēmē (MPa) 

(Average Flexural Strength) 
15,6 

Standart Sapma 

(Standard Deviation) 
4,1 

 

 

Bu raporda (*) ĸeklinde iĸaretlenmiĸ muayene sonu­larē T¦RKAK tarafēndan akreditedir. 

In this report (*) marked test/analysis results accredited by Turkish Accreditation Agency (TURKAK). 

 

Analiz Sorumlusu 

Responsible of Analysis 

 

 

 

Tekniker Mustafa ¢ETĶN  

 
¢evre ķartlarē/Environmental Conditions 

Sēcaklēk/Temperature (oC) : 20,5 

Rutubet/Moisture        (%) : 40,0 

 

 

     Sonu­lar, sadece deneyi yapēlan numuneye aittir. 

     The results belong to the tested sample only. 
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Numune Adē (Sample Name) : R.N.: 201003840 ï Kayrak Taĸē 

TEST/ANALĶZ 

Test/Analysis 

TEST/ANALĶZ METODU 

Test/Analysis Method 

 

*Yoĵun Y¿k Altēnda B¿k¿lme Dayanēmē Tayini 

(Determination Of Flexural Strength Under Concentrated Load) 

 

TS EN 12372:2013 

Deney Baĸlama Tarihi  

(Test Starting Date) 
24.04.2019 

Deney Bitiĸ Tarihi  

(Test Finishing Date) 
25.04.2019 

Test No (Test Number) Test 1 Test 2 Test 3 Test 4 Test 5 Test 6 Test 7 Test 8 Test 9 Test 10 

Numune Geniĸliĵi (mm) 

(Sample Width) 
60,53 61,00 58,37 55,40 59,70 60,06 54,70 57,48 58,14 57,93 

Numune Kalēnlēĵē (mm) 

(Sample Thickness) 
61,68 61,50 62,10 60,05 62,50 62,07 61,46 62,22 60,77 60,81 

Numune Boyu (mm) 

(Sample Length) 
360 360 360 360 360 360 360 360 360 360 

Mesnetler Arasēndaki 

Mesafe (mm) 

(Distance Between Lateral 

Supports) 

300 300 300 300 300 300 300 300 300 300 

Diklikten Sapma 

(Deviation From 

Perpendicularity) 

0,8 0,9 0,7 0,8 0,8 0,9 0,7 0,8 0,9 0,9 

Kērēlma Y¿k¿ (kN) 

(Breaking Load) 
5,86 8,98 5,94 6,74 6,05 9,16 3,74 5,66 6,56 10,25 

Yoĵun Y¿k Altēnda 

B¿k¿lme Dayanēmē (MPa) 

(Flexural Strength Under 

Concenrated Load) 

14,0 21,2 15,2 19,8 14,7 22,1 11,0 14,9 17,2 27,1 

Ortalama Yoĵun Y¿k 

Altēnda B¿k¿lme 

Dayanēmē (MPa) 

(Average Flexural Strength 

Under Concenrated Load) 

17,7 

Standart Sapma 

(Standard Deviation) 
4,8 

 

Bu raporda (*) ĸeklinde iĸaretlenmiĸ muayene sonu­larē T¦RKAK tarafēndan akreditedir. 

In this report (*) marked test/analysis results accredited by Turkish Accreditation Agency (TURKAK). 

 

Analiz Sorumlusu 

Responsible of Analysis 

 

 

 

Tekniker Mustafa ¢ETĶN  

 
¢evre ķartlarē/Environmental Conditions 

Sēcaklēk/Temperature (oC) : 20,5 

Rutubet/Moisture        (%) : 40,0 

 

 

          Sonu­lar, sadece deneyi yapēlan numuneye aittir. 

          The results belong to the tested sample only. 
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 Numune Adē (Sample Name) : R.N.: 201003840 ï Kayrak Taĸē 

TEST/ANALĶZ 

Test/Analysis 

 

TEST/ANALĶZ METODU 

Test/Analysis Method 

*Aĸēnma Direnci Tayini  

(Determination Of Abrasion Resistance) 

TS EN 14157: 207 

 

Deney Baĸlama Tarihi  

(Test Starting Date) 
26.04.2019 

Deney Bitiĸ Tarihi  

(Test Finishing Date) 
29.04.2019 

Test No (Test Number) Test 1 Test 2 Test 3 Test 4 Test 5 Test 6 

Numune Boyutu (mm) 

(Sample Size) 
100x70x20 100x70x20 100x70x20 100x70x20 100x70x20 100x70x20 

¥l­¿len Aĸēnma Uzunluĵu (mm) 

(Measured Abrasion Length) 
36,02 33,44 33,13 31,79 31,71 32,93 

Hesaplanan Aĸēnma Deĵeri (mm) 

(Calculated Abrasion Value) 
35,98 33,40 33,09 31,75 31,67 32,89 

Ortalama Aĸēnma Deĵeri (mm) 

(Avarage Abrasion Value) 
33,13 

 Standart Sapma 

(Standard Deviation) 
  1,57 

 

Bu raporda (*) ĸeklinde iĸaretlenmiĸ muayene sonu­larē T¦RKAK tarafēndan akreditedir. 

In this report (*) marked test/analysis results accredited by Turkish Accreditation Agency (TURKAK). 

 

Analiz Sorumlusu 

Responsible of Analysis 

 

 

 

Tekniker Mustafa ¢ETĶN 

 
¢evre ķartlarē/Environmental Conditions 

Sēcaklēk/Temperature (oC) : 23,0 

Rutubet/Moisture        (%) : 35,0 

 

 

          Sonu­lar, sadece deneyi yapēlan numuneye aittir. 

          The results belong to the tested sample only. 

 

 
 

 

 

 

 

 

 

 


